
78

79

99

101

41

49

50

65

64

36

37

38

60

39

35

61

46

47

52

63

62

68

72

69

70

43

45

51

53

100

102

42

40

54

34

48

66

71

44

59

23

1

2

3

4

67

8
9

10

11

12

13

14

15

16

17

18 

20

21

24

25 26

19

27

5

58

57

56

98

84

83

85

92

80

89

90

77

96

93

81

82

75

86

76

87

88

73

74

97

PARTS DIAGRAM

MAX55 / HC / SC                                for use with "AI" serial numbers
55 LBS THRUST                                3-year warranty from the date of purchase
12 VOLT  50 AMPS
52" SHAFT



PA
R

TS LIST

2-100-115 ARMATURE ASSEMBLY 12V 3.625 5SPC 55#
788-015 RETAINING RING
140-010 BALL BEARING
431-101 CENTER HOUSING ASSEMBLY 3.625 FW TXT
2-300-196 BRUSH END HOUSING ASSEMBLY 3.62 SPCO
2-400-101 PLAIN END HOUSING ASSEMBLY
144-049 BEARING - FLANGE (SERVICE ONLY)
880-003 SEAL
880-006 SEAL WITH SHIELD
188-036 BRUSH  ASSEMBLY [2.EA]
725-050 BRUSH RETENTION- PAPER TUBE
738-036 BRUSH PLATE W/HOLDER
975-040 SPRING - TORSION [2.EA]
337-036 GASKET
701-008 O-RING, THRU-BOLT [2.EA]
701-081 O-RING
830-007 SCREW-8-32  [2.EA]
830-042 THRU-BOLT 10-32X8.83" [2.EA]
990-067 WASHER- STEELTHRUST
990-070 WASHER - NYLATRON [2.EA]
2097099 MOTOR ASSEMBLY 12V 3.625 5SPC FW  55#
2032068 TUBE COMPOSITE 52"
1378131 PROPELLER KIT WW2

2091160 PROPELLER (W.WEDGE 2)
2151726 WASHER-5/16 STD SS     
2053101 NUT-PROP,NYLOC (MED) 5/16 SS
2092600 PIN-DRIVE (95-4HP’S)   SS
2991840 MOUNT, BOW ASSEMBLY W/BOWGRD
2264241 ARM-UPPER FW,STD 
2293501 BUSHING, STAINLESS STEEL [4.EA]
2263500 BOLT, SHOULDER  MAXXUM [2.EA]
2774307 ARM-LOWER ASSEMBLY, STD, FW, 
2263912 MOTOR REST MAXXUM
2265514 DECAL- MAXXUM MOTOR REST [2.EA]

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
23
n

*24
*25
*26
*27
n

34
35
36
37
38
39

2261505 SPACER, MOTOR REST [6.EA]
2263434 SCREW- #8-18 X 1 PPH SS [2.EA]
2773987 BOWPLATE W/INSERT
2251601 ROPE (40’), MAXXUM MOUNT
2261708 WASHER-3/8X1/2X.010 [2.EA]
2267318 BEARING NYLINER- [2.EA]
2152610 SPRING-PIN LOCKEAR [2.EA]
2233600 LOCK BAR- BOW MOUNT
2233602 LOCK BAR, REAR - ZINC
2152700 SPRING-(LOCKBAR) CAD.PLTD
2262703 SPRING STOP MAXXUM
2153602 EYE SHAFT-2LOCKBAR STD PLTD
2260506 HINGE-PIN (HEADLESS) ZINC 
2293811 YOKE,MAX MNT-POLYPROPYLENE 
2262607 PIN-CLEVIS ZP MAXXUM BG
2262605 PIN-BWGRD UPPER THREADED ZP
2261722         WASHER- FLAT [2.EA]
2223100 NUT- TENSION 5/16-18 SS [2.EA]
2260805 CLIP- SPRING ZP MAX BG
2150400 PULL-GRIP
2151700 WASHER-EYE SHAFT .562 OD
2991760 BOWGUARD ASSEMBLY-HAND CTRL
2261976 BRKT BASE TOP
2991770 BRKT BTTM/BEARING FW ASEMBLY
2772352 EYELET- KIT
2263423 SCREW 5/16-18 X 1 SHCS ZINC
2263425 SCREW-5/16-18 X 2 1/2 SHCS [2.EA]
2261525 SPRING-SLEEVE UPPER
2261535 SPRING SLEEVE, LOWER
2264702 INSERT-TUBE 2 PER B.MNT
2262704 SPRING, BOWGUARD, HAND CT
2011365 SCREW-COLLAR/NEW KNOB
2031520 COLLAR-DEPTH W/O INSERT
2011365 SCREW-COLLAR/NEW KNOB

40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
56
57
58
59
60
61
n

62
63
64
65
66
68
69
70
71
72
73
74

2302743 SPRING-DETENT HANDLE-TILT
2303412 SCREW-#6-20 X 5/8 SELF TAP [6.EA] 
2052900 STRAIN RELIEF-C.CORD/SP.C
2090650 LEADWIRE (10 GA) RINGS
2020700 TERMINAL RING, 3/8 [2.EA]
2062565 CONTROL BOX
2990912 HANDLE ASSEMBLY W/O U-JOINT 5SP
2302742 SPRING-DETENT (OFF) 
2302745 SPRING-RELEASE BUTTON 
2303720 RELEASE BUTTON-HANDLE
2060408 HANDLE -TOP HALF
2060415 HANDLE -LOWER HALF
2303412 SCREW- #6-20 X 5/8 SELF TAP [5.EA] 
2060005 BEARING-HANDLE PIVOT [2.EA]
2064023 SWITCH- FWD REV 5 SP
2303001 RING- PIG #2
2060286 CTRL BOX CVR- BLACK 
2185611 DECAL-COVER  MAX55SC/HC 
2033400 SCREW-#10-24 X1-3/4 PPH ZINC
2013110 NUT-10-24 HEX 
2263804 STRAP- HOLD DWN 30.5 VELC
2994830 BAG ASSEMBLY-MAXXUM 
2263431 SCREW 1/4-20 X 3.5 PPH [6.EA]
2261713 WASHER-1/4 FLAT S/S  [6.EA]
2263103 NUT-1/4-20 NYLOCK-JAM S/S [6.EA]
2301720 WASHER-MOUNTING*RUBBER  [6.EA]

75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90 
92
93
96
97
98
n

*99
*100
*101
*102

* This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required. P/N 2184907   REV E   11-06

In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,
121 Power Drive, Mankato, Minnesota 56001. In Canada, parts may be ordered from
any of the Canadian Authorized Service Centers shown on the enclosed list. Be sure to
provide the MODEL and SERIAL numbers of your motor when ordering parts. Please use
the correct part numbers from the parts list. Payment for any parts ordered from the
MINN KOTA parts department, may be by cash, personal check, Discover Card,
MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

Fora da América do Norte, queira consultar
a lista anexa para identificar o Centro de
Seviço Autorizado MINN KOTA. Não deixe
de incluir o número do MODELO e o
número de SÉRIE do seu motor ao pedir
peças. Sempre use os números corretos
das peças da lista de peças.

Hors de États-Unis, voir la liste ci-jointe pour
le Centre de Service Agréé MlNN KOTA le
plus proche. Lors d'une commande, ne pas
oublier de fournir le numéro de modèle et le
numéro de série du moteur. Toujours men-
tionner le numéro de pièce exact figurant sur
la liste des pièces de rechange.

Fuera de los Estados Unidos, consultar la
lista anexa para ubicar el Centro de servicio
autorizado MINN KOTA. No dejar de incluir
el número del MODELO y el número de
SERIE del motor para el cual se solicitan las
piezas. Usar siempre los números de pieza
correctos indicados en la lista de piezas.

PA
R

TS LIST

sleesch
Typewritten Text
2888460 seal & oring kit



W
IR

IN
G

 D
IA

G
R

A
M

S     SC
H

ÉM
A

D
E C

Â
B

LA
G

E      D
IA

G
R

A
M

A
S ELÉTR

IC
O

S     D
IA

G
R

A
M

A
S D

E C
A

B
LEA

D
O

B
ATTERY

C
O

N
N

EC
TIO

N
      B

R
A

N
C

H
EM

EN
T D

E LA
B

ATTER
IE      C

O
N

EXÃ
O

 D
A

B
ATER

IA
C

O
N

EXIÓ
N

 D
E LA

B
ATER

ÍA

 

 

_

 

INTERRUPTEUR  A CING VITESSES
FIVE SPEED SWITCH

INTERRUPTOR DE CINCO VELOCIDADES
INTERRUPTOR DE CINCO VELOCIDADES

BATTERY  1
BATTERIE 1
BATERIA   1
BATERÍA   1 

BLACK-
NOIR-
PRETO
NEGRO

RED=
ROUGE+
VERMELHO+
ROJO+

WHITE
BLANC
BRANCO
BLANCO

YELLOW
JAUNE
AMARILLO
AMARELO

BLACK-
NOIR-
PRETO
NEGRO

RED=
ROUGE+
VERMELHO+
ROJO+

98

ADVERTÊNCIA: 
• ANTES DE CONECTAR A BATERIA, CERTIFIQUE-SE DE QUE O CABO

DA BARRA DO LEME GIRATÓRIA ESTEJA NA POSIÇÃO DESLIGADA
(OFF). 

• UTILIZE FIO DE DIMETRO 6 PARA ESTENDER O CABO CONDUTOR.
• MANTENHAACONEXÃO DO CABO CONDUTOR APERTADANOS TER-

MINAIS DA BATERIA.
• COLOQUE A BATERIA EM UM COMPARTIMENTO VENTILADO.

ADVERTENCIA: 
• ANTES DE CONECTAR LABATERÍA, ASEGURARSE DE QUE LAMANIL-

LADE LAPALANCADE GIRO ESTÉ EN LAPOSICIÓN OFF (APAGADO). 
• USAR UN CABLE DE CALIBRE 6 PARA EXTENDER EL CONDUCTOR

ELÉCTRICO.
• MANTENER LA CONEXIÓN DEL CABLE APRETADA Y FIRME EN LOS

TERMINALES DE LA BATERÍA.
• LOCALIZAR LA BATERÍA EN UN COMPARTIMENTO VENTILADO.

WARNING: 
• BEFORE CONNECTING BATTERY, MAKE SURE THE
TWIST TILLER HANDLE IS IN THE OFF POSITION. 

• USE 6 GAUGE WIRE TO EXTEND THE POWER LEAD.
• KEEP LEADWIRE CONNECTION TIGHT AND SOLID TO

THE BATTERY TERMINALS.
• LOCATE BATTERY IN A VENTILATED COMPARTMENT.

ATTENTION: 
• AVANT DE BRANCHER UNE BATTERIE, S’ASSURER

QUE LA POIGNÉE DE COMMANDE EST SUR ARRÊT. 
• UTILISER DU FIL DE CALIBRE 6 POUR ALLONGER LE

CÂBLAGE.
• VEILLER À CE QUE LES RACCORDEMENTS SUR LES

BORNES DE LA BATTERIE SOIENT BIEN SERRÉS.
• PLACER LA BATTERIE DANS UN ENDROIT BIEN

VENTILÉ

CONEXÃO DA BATERIA:

Os motores funcionarão com qualquer bateria marinha de 12
volts de ciclo profundo. Para melhores resultados, use uma
bateria marinha de ciclo profundo Minn Kota com uma
especificação mínima de 100 ampères por hora. Mantenha a
bateria com carga total. Os cuidados apropriados
GARANTIRÃO que a bateria tenha carga quando for
necessário e ainda aumentarão significativamente a vida útil
da bateria. Deixar de recarregar as baterias de chumbo-
ácido (dentro de 12-24 horas) é a maior causa de falha

prematura da bateria. Use um recarregador de índice
variável Minn Kota. Como estimativa geral, seu motor de 12
volts consumirá um ampère por hora por cada libra de força
de propulsão produzida com o motor funcionando em alta
velocidade sobre a água. O consumo real de amperagem
está sujeito às condições particulares do meio ambiente e às
necessidades de operação. 

Se você estiver usando uma bateria auxiliar para dar a partida
em um fora-de-bordo a gasolina, nós recomendamos que
você use uma bateria marinha separada para o seu motor de
popa Minn Kota.

RACCORDEMENT DE LA BATTERIE:
Les moteurs fonctionnent avec toute batterie marine à cycle

profond de 12 V. Pour de meilleurs résultats, utiliser une bat-
terie Deep Cycle Minn Kota ou toute autre batterie de 100
A/ht. Veiller à ce que la batterie soit toujours chargée à fond.
Un entretien correct permet de garder toute la puissance de
la batterie et augmente sa durée de vie. La durée de vie
d’une batterie qui n’est pas régulièrement rechargée (dans

les 12-24 heures) est généralement réduite. Utiliser un
chargeur à régime variable Minn Kota. En général, sur l’eau,
un moteur de 12 V consomme 1 A/h par livre de poussée pro-
duite par le moteur à haut régime. La consommation d’am-
pères dépend des conditions d’utilisation. 

En cas d’utilisation d’une batterie pour mettre en marche un
moteur hors bord à essence, il est préférable de prévoir une
batterie marine Deep Cycle séparée pour le moteur de pêche
Minn Kota.

BATTERY CONNECTION:

The motors will operate with any deep cycle marine 12 volt
battery. For best results use a deep cycle, Minn Kota marine
battery with at least a 100 ampere hour rating. Maintain bat-
tery at full charge. Proper care will ensure having battery
power when you need it, and will significantly improve the
battery life. Failure to recharge lead-acid batteries (within
12-24 hours) is the leading cause of premature battery fail-

ure. Use a variable rate Minn Kota charger. As a general on
the water estimate, your 12 volt motor will draw one ampere
per hour for each pound of thrust produced when the motor
is running on high. The actual ampere draw is dependent
upon your particular environmental conditions and opera-
tion requirements. 

If you are using a crank battery to start a gasoline outboard,
we recommend that you use a separate deep cycle marine
battery for your MinnKota trolling motor.

CONEXIÓN DE LA BATERÍA:
Los motores funcionan con cualquier batería marina de ciclo

profundo de 12 voltios. Para obtener los mejores
resultados, usar una batería marina Minn Kota con un
índice horario de, al menos, 100 amperios. Mantener la
batería completamente cargada. El cuidado adecuado es
asegurar que la batería funcione cuando la necesite, y
aumentar significativamente su vida útil. El no recargar las
baterías de plomo-ácido (cada 12 a 24 horas) es la
principal causa de los fallos prematuros. Usar un cargador

Minn Kota de índice variable. De forma general, durante el
funcionamiento en el agua, el motor de 12 voltios requerirá
un amperio por hora por cada libra de empuje producida
cuando el motor funcione a máxima velocidad. El consumo
real de amperios también refleja las condiciones
ambientales y los requerimientos de funcionamiento. 

Si se está usando una batería de arranque para encender un
motor fueraborda a gasolina, recomendamos el uso de una
batería marina adicional de ciclo profundo para el motor de
arrastre Minn Kota

BATTERY CONNECTION:
12 Volt Systems  

1. Connect the positive ( + ) red lead to the positive (
+ ) battery terminal.
2. Connect the negative ( — ) black lead to the neg-
ative ( — ) battery terminal.

NOTE: If installing a leadwire plug, observe proper
polarity and follow instructions in your boat owner’s
manual.

CONEXIÓN DE LA BATERÍA:
Sistemas de 12 voltios

1. Conectar el cable rojo positivo ( + ) al terminal
positivo ( + ) de la batería.
2. Conectar el cable negro negativo ( – ), al terminal
negativo ( – ) de la batería.

NOTA: Si se instala un enchufe de cable conductor,
cumplir con la polaridad adecuada y seguir las
instrucciones en el manual del operador de su
embarcación.

CONEXÃO DA BATERIA:
Sistemas de 12 volts

1. Conecte o cabo positivo ( + ) vermelho ao
terminal positivo ( + ) da bateria.
2. Conecte o cabo negativo ( – ) preto ao terminal
negativo ( – ) da bateria.

NOTA: Se instalar um plugue de cabo condutor,
observe a polaridade adequada e siga as
instruções no seu manual de proprietário do barco.

RACCORDEMENT DE LA BATTERIE
Système de 12 V. 

1. Brancher le câble rouge positif ( + ) sur la borne
positive ( + ) de la batterie.
2. Brancher le câble noir négatif ( — ) sur la borne
négative ( — ) de la batterie.

REMARQUE: en cas de pose d'une prise, respecter la
polarité et suivre les instructions du manuel d'utilisa-
tion.

MAX 55-SC
12 VOLTS 

WARNING - To prevent personal injury or property damage, always install a 60 amp manual-reset circuit breaker
in line with the trolling motor positive (+) lead(s) as close to the battery as possible. To order a MKR-19, 60 amp circuit
breaker, contact your local service center or call Minn Kota at 1-800-227-6433.

AVERTISSEMENT - Pour éviter des blessures corporelles ou des dégâts matériaux, installez toujours un dis-
joncteur de 60 A à rétablissement manuel en ligne sur le (les) fil(s) positif(s) du moteur de pêche à la traîne aussi près
que possible de la batterie. Pour commander un disjoncteur de 60 A MKR-19, prenez contact avec votre centre d’en-
tretien local ou appelez Minn Kota au 1-800-227-6433.




